

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-03-24 14:39:17

Date of Next Testing: 2030-03-23 14:39:17

Product Name: **Woods metal**

CAS Number: 76093-98-6

Specifications & Purity: SU

Lot #: F2206096

SKU #: **A117158**Version: **0**Analysis #: **675080**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Appearance (A117158)	Silver or Silver-Grey Granular Solid	Silver or Silver-Grey Granular Solid
Bismuth(Bi)	Approximately 50%	Approximately 50%
Cadmium(Cd)	Approximately 10 %	Approximately 10 %
ICP:Confirms Bismuth,Lead,Cadmium and Tin Component	Confirmed	Confirmed
Lead (Pb)	pass	Pass
Tin(Sn)(ICP)	Approximately 13.3 %	Approximately 13.3 %

John Su
QA & QC Manager